Fendt

FENDT 412 VARIO (401/00101-99999) F401000
TABLE OF CONTENT Page00-TOC

Page Number Page Title Page Reference

01-000-TOC ENGINE, FUEL AND EXHAUST SYSTEM 01-000-TOC

02-000-TOC AXLES 02-000-TOC

03-000-TOC STEERING SYSTEM 03-000-TOC

04-000-TOC DRIVE TRAIN SYSTEM 04-000-TOC

05-000-TOC COMPRESSED AIR SYSTEM 05-000-TOC

06-000-TOC HYDRAULIC SYSTEM 06-000-TOC

07-000-TOC ELECTRICAL SYSTEM 07-000-TOC

08-000-TOC CAB 08-000-TOC

09-000-TOC AIR CONDITIONING AND HEATING SYSTEM 09-000-TOC

10-000-TOC CHASSIS 10-000-TOC

11-000-TOC WHEELS 11-000-TOC

12-000-TOC IMPLEMENT LIFT SYSTEM FRONT 12-000-TOC

13-000-TOC IMPLEMENT LIFT SYSTEM REAR 13-000-TOC

14-000-TOC FRONT/REAR LOADERS 14-000-TOC

15-000-TOC ACCESSORIES 15-000-TOC



FENDT 412 VARIO (401/00101-99999)
35308

80EGE0

Page 01-0001

Ref 2001




Fendt

FENDT 412 VARIO (401/00101-99999)

F401000

CRANKCASE

Page01-0001

Item Part Number

[EnY

~N O1Tw N

8

10
11
12
13
14
18
19
20
21
22

23
24
185

72452871

72604546
72438547

72416467
72344342
72315095
72325321

72429347

72416469
72416470
72325325
72325326
72315799
72431135
72439854
72325339
72415943
72423137

72420773
72436713
72381391

Qty Description

o NNANFEPFNWOR DM N

e

Comments

ENGINE NUMBER
--> 10413475

ENGINE

PLEASE ORDER WITH
ENGINE NO. ONLY !
REMANUFACTURED SHORT BLOCK ENGINE
CRANKCASE
><2,3,5,7-14,18
HEXAGONAL HEAD BOLT
ADAPTER BUSH
SEALING WASHER

PLUG

M22X1,5

SCREW

M14X1,5

BEARING BUSHING
BEARING BUSHING
CORE HOLE PLUG

CORE HOLE PLUG

PLUG

LOCKING PLUG

GANG SHAFT

BUSH

THRUST WASHER
HEXAGONAL HEAD BOLT
M8X16

LOCKING PART

LINE

THREADLOCKER

Technical Specification

TCD2012L044V

DIN 7603 A14X20-CU

M14X1,5

DIN 7604 AM14X1,5-A3L

LOCTITE 243 10ML



https://www.ebooklibonline.com

Hello dear friend!

Thank you very much for reading.

Enter the link into your browser.

The full manual is available for immediate
download.

https://www.ebooklibonline.com



FENDT 412 VARIO (401/00101-99999)
41029

620150

Page 01-0002

Ref 2002




Fendt

FENDT 412 VARIO (401/00101-99999)

F401000

CRANKCASE

Page01-0002

Item Part Number

23
24
185

72452871

72604546

72439804

72604546

72439804

72604546

72604093

72439853

72495319

72416467
72344342
72315095
72455567
72455559
72429347
72416469
72416470
72325325
72325326
72315799
72431135
72439854
72325339
72415943
72423137

72420773
72436713
72381391

Qty Description

NNMNRARNRNMNWORANRRNEDS

PR

Comments

ENGINE NUMBER
<-- 10413476

ENGINE

PLEASE ORDER WITH
ENGINE NO. ONLY !
-->401/2161

REMANUFACTURED SHORT BLOCK ENGINE

-->401/2161

ENGINE

PLEASE ORDER WITH
ENGINE NO. ONLY !

<-- 401/2162 --> 401/4835

REMANUFACTURED SHORT BLOCK ENGINE

<-- 401/2162 --> 401/4835
ENGINE

FOR MARKETS WITHOUT EXHAUST REGULATIONS

<--401/4836

REMANUFACTURED SHORT BLOCK ENGINE
FOR MARKETS WITHOUT EXHAUST REGULATIONS

<--401/4836
ENGINE

FOR MARKETS WITH EXHAUST REGULATIONS

<--401/4836
CRANKCASE
><2,3,5-8,10-14,16,19-24
ENG.NO.

--> 11157298
CRANKCASE
><2,3,5-8,10-14,16,19-24
ENG.NO.

<-- 11157299
HEXAGONAL HEAD BOLT
ADAPTER BUSH
SEALING WASHER
SEALING WASHER
PLUG SCREW

SCREW

BEARING BUSHING
BEARING BUSHING
CORE HOLE PLUG
CORE HOLE PLUG
PLUG

LOCKING PLUG

GANG SHAFT

BUSH

THRUST WASHER
HEXAGONAL HEAD BOLT
M8X16

LOCKING PART

LINE

THREADLOCKER

Technical Specification

TCD2012L044V

TCD2012L044V

TCD2012L044V

TCD2012L044V

DIN 7603 A14X20-CU
DIN 7603 D22X27-CU

M14X1,5

DIN 7604 AM14X1,5-A3L

LOCTITE 243 10ML



FENDT 412 VARIO (401/00101-99999)
432327-M-1

.~zi
“C\\_/ 74
h¥s m}@ 4
A TEe w\:\mwi w ' 5 @TS
P

4
o . 3
N \,o,/ \\ 7 A\U&\ \.. /s \.\ / ﬁ\”\

432327-M-1

Page 01-0003

Ref 2008



Fendt

FENDT 412 VARIO (401/00101-99999)

F401000

CRANKCASE

Page01-0003

Item Part Number

72627515
72315088
72323677
72631860
185 72325403

O~ WNPRF

P NNNPRP

Qty Description Technical Specification

Comments
BLANKING PARTS

CORE HOLE PLUG

SEALING WASHER DIN 7603 A10X13,5-CU
PLUG

SLUG

SAFE.LOCK AGENT



FENDT 412 VARIO (401/00101-99999)
30094

I'd )@ \
/) e
——— /.7 >~ —c ==
e RN
o Y A
\OQ\UI@/ S S o / /./\.N.// /”// "
P RN ORI P HER
oI 1 0 [R) N =N —
2oy 10N c A;//fnf,nul./
DN ! DA“N AN A Ny
\QOI \./ﬂN?znv B o0y — s o 0/ \\\“@

VAR N, IR o TSy ———m——— +
/ \Oo_, | A o 0 ar > DY PNTYOT AT
RO N d Vi O e / !
/ AN AV A A A i
/ \ omnv\u\ull oy S
s 10 N0 Fd) on\.mml\« ;g
- UM ol CEITE T b
\00\\ ey % Y A \PU\
! l/ N4 S A A A /)
Ant AVE I W s YAy o7
Qyf S, eﬁ\/aﬂ.\\. —i
NO A W A IV,
\ <
A - /
0/ - 4
" 0RO, @\ WUDte o . * ./
\ 7 ™ Coy ==y S A
NN N
h f\\ﬁuum\k\ DTS AN
Wy ¥ P N At )
Dy l..|\|.||llll../__\\0 —ITs. ) &)
/ VS W S TN,
BN sae U ety N
\ /m SOy X
s I RY e/
//rvulul.lx.\,L,,Wmulu
- s

1600€0

Page 01-0004

Ref 2015



Fendt

FENDT 412 VARIO (401/00101-99999)

F401000

CRANKCASE

Page01-0004

ltem Part Number Qty Description
Comments

PISTON COOL.NOZZLE
1 72415140 4  PISTON COOLING JET



FENDT 412 VARIO (401/00101-99999)

12574

12574

-

Ref 2022

Page 01-0005



Fendt

FENDT 412 VARIO (401/00101-99999)

F401000

CRANKCASE

Page01-0005

ltem Part Number Qty Description
Comments

BLANKING PARTS

5 72415828 1 DISC
6 72426697 1 HEXAGONAL HEAD BOLT
10 72426698 1 BUSH



FENDT 412 VARIO (401/00101-99999)
40194

rla \
R,
sz’ 0 R I
< 0 /0 o I/ Illlﬂ/l://
AR, © o LN Yo TR NS
PALZAN SN NN W
wny WA o0 N Xl Ui W
LU —_QQ/ Cs A /lﬂf\fh‘.\ /
= H ~ - _———
\ON\UIQ_, \)ﬂw,?o d:.wmw oAJ/ » SA/
SIS ESS T
|||||| ﬂ
\\“\\E_ 100 ) A7 |||Mw|n|u:|Q,
A ) RV 0/ ar Ny ;
- R \a:ma v S erasdoy \\\lmﬁw\q Qs
dOTNLpU ?/W\G [ hs“\ \t\\s \\\\l\ .w\\
Yo __o 0 ‘o 4 \\I\N\\\\ \\tx
i VO S CND e Y S R
2
/00" / N7he \_.V\ o L ST m@U\ AN
ant \mC.._/\ FCSCTS S e .
Wi o o byl LS M
o s aAnn 4 <A \%u\ - \ —
AR - “r
A pOe s - / @
> 4
N0 R0, , \J\Nwwu? W £/
/C\\/_a\ \\\ / / =l v
Py Cp-r S S it
,AW(J\\\GRH.N\A__ RN \As..wm//. i
WAL~ it 55
AT SN
R LN Wy
Ay ﬁu // vV 4
) A NI Y =
N an T
NS NSTTTTT

761070

Page 01-0006

Ref 2029



Fendt

FENDT 412 VARIO (401/00101-99999)

F401000

CRANKCASE

Page01-0006

ltem Part Number Qty Description
Comments

LOCKING PLUG

1 72325326 1 COREHOLE PLUG
185 72325403 1 SAFE.LOCK AGENT



FENDT 412 VARIO (401/00101-99999)

35315

035315

-
LEss, |
2T T o)
57T
- N 1R
’ 1
)‘ j;c—\\ S) R AR T i
ATELE 5T TN s
AN S
’ 1 ~ Pt
O e T e See sl ey
RO SR s
kl} 2SN SN ) R 0]
5y SN e T B !
Ay ZoN [ Y vJ \L\~ L) !
("p//;“' R\J (\ ‘Yu,’ 0 L
P [/ ‘Jf‘h:/oﬁl’ N~
IWl/l]x\ I ™y VY a Y
BRWIT AN FoSad i o~
! X4 4 L My w\:§‘?\ Q o Al 2 g i
24 i o ‘&J o 2T he O
e S SRS
l\QLI 2 e ) l\ﬁrl l/ll /(\HID i
S & 3 N
_____ 'E\:‘\\\:Iu\ " ke&g",{:,,,,' I 2 O
N A \\qt Ve Al
L0 F s, gk
4 e 2
R RN
RSNV it
.\L,/

Ref 2036

Page 01-0007



Fendt

FENDT 412 VARIO (401/00101-99999)

F401000

CRANKCASE

Page01-0007

ltem Part Number Qty Description
Comments

BLANKING PARTS

1 72490265 1 SEAL
2 72436408 1 COVER
3 72415878 2 HEXAGONAL HEAD BOLT

M8X16



FENDT 412 VARIO (401/00101-99999)
F51577

M~
M~
mn
—
[Te)
o

~

Ref 2043 Page 01-0008



Fendt

FENDT 412 VARIO (401/00101-99999)

F401000

CRANKCASE

Page01-0008

Item Part Number

2 72315799
3 72315094
4 72431648
5 72416472
6 72438057

Qty Description
Comments

BLANKING PARTS

1 PLUG

NOT NEEDED WITH AIR BRAKE
1 SEALING WASHER

NOT NEEDED WITH AIR BRAKE

1 COVER

NOT NEEDED WITH AIR BRAKE
1 SEAL

96X4MM

NOT NEEDED WITH AIR BRAKE
2 HEXAGONAL HEAD BOLT
NOT NEEDED WITH AIR BRAKE

Technical Specification

DIN 7604 AM14X1,5-A3L

DIN 7603 A14X18-CU

M10X20



FENDT 412 VARIO (401/00101-99999)
33867

P
PO
’,;-:959 ‘;\\
’2 Sese /M EPON
.. O eSS o«
e Ol’ ,Noigs\\
- \\: ‘;&-s’ F_i&jé?‘--’f'__ "S ¥
A’ Rl 2255 D
e ",f))\lr\ '\‘\\"ﬁ Ljn\;';‘ LSS
AN l\\_,\ W2 & e PP
1By S POy AP R =575
LL'ﬁ y W'\\\JQ'_\J ARG £ [&TX 7o
~ [ R e
I ARINEN 1N N ? !
g’ "1 A\‘Jﬂ"\‘ .‘gfa '
R TN ) AN DN ¢ . N
SRy ~ ‘\\Ja:l’” o N
':\a’," ’\:»\~ql el o ~(‘;\|0\ - DA
~g et ~. S AR "2a ""’n ] e,
L BRI~ QPN PV I
RN N T - I 'n on s N &
Q e eds Sdsy WMeh g ol
i::::=~:1' \\\\«:\ ~ 1 \i::,g'l” :/I’ /<:r 1 g dl
~3 oo R el 7 s e
RS ~dag 0Ll bt
/ ‘\\- < ‘%I{; a \‘_—__,'”'l
@ SR Sye 07 S0
‘\3!‘.; Q: : o2

=
[¥=3
W
m
m
=3

Ref 2050 Page 01-0009



Fendt

FENDT 412 VARIO (401/00101-99999)

F401000

MASS BALANCER GEAR

Page01-0009

Item Part Number

g b~ w

72415940
72415941
72423136

72415942
72315644
72315087
72423138

72415945

Qty Description Technical Specification

2
2
2

RPNN PR

Ay

Comments

PIVOT

GEAR WHEEL

COUNTERSUNK CAPSCREW

M8X45

FIXING SHIM

HEXAGONAL HEAD BOLT DIN 933 M8X10-8.8A3L
SEALING WASHER DIN 7603 A8X14-CU
SEAL

7X1,5MM

PIVOT

SEE CRANKCASE



FENDT 412 VARIO (401/00101-99999)
431755-M-1

431755-M-1

Ref 2057 Page 01-0010



Fendt

FENDT 412 VARIO (401/00101-99999)

F401000

TRANSMITTER

Page01-0010

ltem Part Number Qty Description
Comments

ENGINE SPEED
EDC

1 72626758 1 TRANSMITTER
2 72628348 1 O-RING



FENDT 412 VARIO (401/00101-99999)
35317

—
&
4
wﬂnnwﬁuuuﬂ\hfﬁw s

/ ~ Ve N
i N

e
\ 7’
&,.W ol _C2R
N
X A N

S -
£ SRR TN

L1€5ED

Page 01-0011

Ref 2064




Fendt

FENDT 412 VARIO (401/00101-99999)

F401000

TRANSMITTER

Page01-0011

ltem Part Number Qty Description Technical Specification
Comments

ENGINE SPEED
FASTENINGS

1 72315460 1 SOCKET HEAD BOLT  DIN 912 M6X16-8.8



FENDT 412 VARIO (401/00101-99999)
40029

T T~ (7 kY
o S S N
A2 ﬂ//O Sy ! /o ////// //,
AV NN T NN T2
s ANAR \ ) ) R
Ahny N SRR S NE ) IV
:\\ ! \ N S AN ~ 37 ~P } AN
~ 0
\\W\\&(\_ 1 O N n./o >~ - - \

SR I N © AN
2N, O _\_%“/30\ JMJ WleTs ¥
o\mﬂ\\o\ \ ,/-\%o,\ ‘ /\»,/,v e T D S S o o
’ ! \ ity S - oo ToTon - m————= )
\\“\ \(\“ ) O \J N v \MJ UW:N\ ; _erI..(Q\\wL Qﬂ\v \
S0, RV A 84 ) 1=\
07,2 \\zl, V4 - o, [ e YOR SCAANY
RN ; Y3 o )/ 7 \IJ e Ay ;1\\@_\
// A \/r\: ,\\ o Lt %o ~y Ve Wi/ ...4\\\
—— i B A _” ~/ /
v 0 I 0 \N{\\ 7 \IJ ) = aa /! \Q\
P 3 P NG - ) J Py
! WAV N N 4 / -
\ \)J _ ’ N \_\ \\\JJ o \ \ :V\J\
C U A J. e 7 / v
\\ r\\\ F\\/\ ~ - \ \ \ \\\
- =7/
. ’ / \\ ST
0« / ! oy

620010

Page 01-0012

Ref 2071



Fendt

FENDT 412 VARIO (401/00101-99999)

F401000

ENGINE MOUNTINGS

Page01-0012

ltem Part Number Qty Description

Comments

LEFT
1 72428791 1 ENGINE SUSPENSION
2 72418408 1 HEXAGONAL HEAD BOLT
3 72374294 1 HEXAGONAL HEAD BOLT

Technical Specification

DIN 933 M16X40 GWA-10.9
DIN 931-M16X85 GWA-10.9



FENDT 412 VARIO (401/00101-99999)
40030

~— o)
s H i O _O [~ ‘IN ~r - 7
\AM\\\D H " O \.\\ﬁ/o s.\ \\I\‘.... or ? vaﬁllf.ui\v\b.nlmbb o o
g2\ J oo NS e ST a) S S
N / .\.{‘_ﬂm [ Vd \lJn_ Loipoldl Nl
S/ C_ S T e Y Ve Yy, e ¥
VO RO LYY T O s =5 B
\-J I3 ! s o P ’ Q\
1 \\\f \H [ \ \III\ \- Fi s
! C\. i ¥/ = / / ;S Nua\
P! j. A s 2 / LY
’ i s/ - T ! ke
il (....m é.\f\.. [t I S Fd Y
, ; - I ’ r -5
‘ ! \ r rooa ¥
{ / .’ \...1\
= / b

0E00%0

Page 01-0013

Ref 2078



Fendt

FENDT 412 VARIO (401/00101-99999)

F401000

ENGINE MOUNTINGS

Page01-0013

ltem Part Number Qty Description

Comments

RIGHT
1 72423955 1 ENGINE SUSPENSION
2 72418408 1 HEXAGONAL HEAD BOLT
3 72374294 1 HEXAGONAL HEAD BOLT

Technical Specification

DIN 933 M16X40 GWA-10.9
DIN 931-M16X85 GWA-10.9



FENDT 412 VARIO (401/00101-99999)
35107

Lolsen

Page 01-0014

Ref 2085



Fendt

FENDT 412 VARIO (401/00101-99999)

F401000

ENGINE BEARINGS

Page01-0014

ltem Part Number Qty Description
Comments
1 72476384 4  ENGINE MOUNT
<-- 401/0101 --> 401/0200 <>

<--401/1001 --> 401/1074 <>
<>

72476384 3 ENGINE MOUNT
2 72318110 4 DISC
3 72315563 4 HEXAGONAL HEAD BOLT

Technical Specification

DIN 931 M12X80-8.8A3L



FENDT 412 VARIO (401/00101-99999)
36647

26 @/®12

~
=
=4
©o
(o)
=

Ref 2090 Page 01-0015



Fendt

FENDT 412 VARIO (401/00101-99999)

F401000

CRANKCASE BREATHER

Page01-0015

Item Part Number

5
6

10
11
12
13
14
17
18
21
22
23
24
26

72455795
72437250

72455795
72455520
72311788
72453997
72373531
72315653
72315668
72452928
72437633
72315478
72311167
72495711

Qty Description

1

Ay

PRPRNRPRPRPRRPNREARPR

Comments

SEAL

BREATHER

><5

SEAL

ADAPTER

DISC

HOSE

HOSE CLIP

HEXAGONAL HEAD BOLT
HEXAGONAL HEAD BOLT
PLATE

CONNECTING FLANGE
SOCKET HEAD BOLT
HOSE CLIP

HOSE

Technical Specification

DIN 125-8,4-ST.A3L

DIN 933 M8 X 25-8.8A3L
DIN 933 M8X50-8.8A3L

DIN 912 M8X35-8.8



FENDT 412 VARIO (401/00101-99999)
41163

Ref 2095 Page 01-0016



Fendt

FENDT 412 VARIO (401/00101-99999)

F401000

CRANKCASE BREATHER

Page01-0016

Item Part Number

10
11
12
13
14
15
16

18

72325453

72437987

72439873
72323517
72425772
72437138
72325537
72439874
72425770
72325457

72479013

Qty Description

RPRRPRRPRPRRLRRELN

Ay

Comments
OIL RETURN TUBE

HEXAGONAL HEAD BOLT
M8X50

OIL RETURN LINE

><9-13

SEALING WASHER
BANJO BOLT

PIPE CLAMP

RUBBER HOSE

HOSE CLIP

SEALING WASHER

LOCK VALVE
HEXAGONAL HEAD BOLT
M8X40

HOSE CLIP



FENDT 412 VARIO (401/00101-99999)
41307

041307

Ref 2099 Page 01-0017



Fendt

FENDT 412 VARIO (401/00101-99999)

F401000

SET OF GASKETS

Page01-0017

ltem Part Number Qty Description
Comments

ENGINE

1 72487657 1 SEALKIT
WITHOUT CYLINDER HEAD GASKET



Suggest:
For more complete manuals. Please go to
the home page.

https://www.ebooklibonline.com

If the above button click is invalid. Please
download this document first, and then
click the above link to download the
complete manual.

Thank you so much for reading


https://www.ebooklibonline.com/downloads/fendt-412-vario-401-00101-99999-tractor-parts-catalogue-manual-instant-download-part-no-f401000/

FENDT 412 VARIO (401/00101-99999)
40475

040475

Ref 2106 Page 01-0018



Fendt

FENDT 412 VARIO (401/00101-99999)

F401000

FRONT COVER

Page01-0018

ltem Part Number Qty Description
Comments

INTEGRATED OIL PUMP
ENGINE NUMBER

--> 11019067

1 72492235 1 CRANKCASE END COVER
INTEGRATED OIL PUMP
><2.3

2 72479487 1 SHAFT SEAL

3 72416228 8 COUNTERSUNK CAPSCREW

M6X16



https://www.ebooklibonline.com

Hello dear friend!

Thank you very much for reading.

Enter the link into your browser.

The full manual is available for immediate
download.

https://www.ebooklibonline.com





